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Clinical Policy: Danicopan (Voydeya)
Reference Number: PA.CP.PHAR.665 
Effective Date: 08/2024
Last Review Date: 07/2024

Description  
Danicopan (Voydeya™) is a complement inhibitor of factor D. 

FDA Approved Indication(s) 
Voydeya is indicated as add-on therapy to ravulizumab or eculizumab for the treatment of 
extravascular hemolysis (EVH) in adults with paroxysmal nocturnal hemoglobinuria (PNH).  

Limitation(s) of use: Voydeya has not been shown to be effective as monotherapy and should 
only be prescribed as an add-on to ravulizumab or eculizumab. 

Policy/Criteria 
Provider must submit documentation (such as office chart notes, lab results or other clinical 
information) supporting that member has met all approval criteria.  

It is the policy of PA Health & Wellness® that Voydeya is medically necessary when the 
following criteria are met:  

I. Initial Approval Criteria  
A. Paroxysmal Nocturnal Hemoglobinuria (must meet all): 

1. Diagnosis of PNH; 
2. Prescribed by or in consultation with an hematologist; 
3. Age ≥ 18 years;
4. Member has clinically significant extravascular hemolysis while on a C5 inhibitor 

(e.g., Soliris®, Ultomiris®, Bkemv™) as evidenced by both of the following (a and b): 
a. Documentation of hemoglobin ≤ 9.5 g/dL;  
b. Documentation of reticulocyte count ≥ 120 ×109/L;  

5. Member has been receiving Ultomiris, Soliris, or Bkemv for the last 6 months; 
6. Voydeya is prescribed concurrently with Ultomiris, Soliris, or Bkemv;* 

*Prior authorization may be required for Ultomiris, Soliris, or Bkemv 

7. Dose does not exceed both of the following (a and b): 
a. 600 mg per day; 
b. 6 tablets per day. 

Approval duration: 6 months  

B. Other diagnoses/indications
1. Refer to the off-label use policy if diagnosis is NOT specifically listed under section 

III (Diagnoses/Indications for which coverage is NOT authorized): PA.CP.PMN.53  

II. Continued Therapy 
A. Paroxysmal Nocturnal Hemoglobinuria (must meet all): 
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1. Currently receiving medication via PA Health & Wellness benefit and documentation 
supports positive response to therapy or the Continuity of Care policy 
(PA.PHARM.01) applies; 

2. Member is responding positively to therapy as evidenced by, including but not 
limited to, improvement in any of the following parameters (a – f): 
a. Improved measures of intravascular or extravascular hemolysis (e.g., 

normalization of LDH, reduced absolute reticulocyte counts, reduced bilirubin); 
b. Reduced need for red blood cell transfusions; 
c. Increased or stabilization of hemoglobin levels; 
d. Less fatigue; 
e. Improved health-related quality of life; 
f. Fewer thrombotic events; 

3. Voydeya is prescribed concurrently with Ultomiris, Soliris, or Bkemv;* 
*Prior authorization may be required for Ultomiris, Soliris, or Bkemv 

4. If request is for a dose increase, new dose does not exceed both of the following (a 
and b): 
a. 600 mg per day; 
b. 6 tablets per day. 

Approval duration: 12 months 

B. Other diagnoses/indications (must meet 1 or 2): 
1. Currently receiving medication via PA Health & Wellness benefit and documentation 

supports positive response to therapy or the Continuity of Care policy 
(PA.PHARM.01) applies.
Approval duration: Duration of request or 12 months (whichever is less); or 

2. Refer to the off-label use policy for the relevant line of business if diagnosis is NOT 
specifically listed under section III (Diagnoses/Indications for which coverage is 
NOT authorized): PA.CP.PMN.53  

III.Diagnoses/Indications for which coverage is NOT authorized:  
A. Non-FDA approved indications, which are not addressed in this policy, unless there is 

sufficient documentation of efficacy and safety according to the off label use policies –
PA.CP.PMN.53 

IV. Appendices/General Information 
Appendix A: Abbreviation/Acronym Key 
EVH: extravascular hemolysis 
FDA: Food and Drug Administration 

LDH: lactate dehydrogenase 
PNH: paroxysmal nocturnal hemoglobinuria

Appendix B: Therapeutic Alternatives  
This table provides a listing of preferred alternative therapy recommended in the approval 
criteria. The drugs listed here may not be a formulary agent and may require prior 
authorization. 
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Drug Name Dosing Regimen Dose Limit/ 
Maximum 
Dose 

Soliris 
(eculizumab), 
Bkemv 
(eculizumab-
aeeb)

IV infusion: 600 mg weekly for the first 4 weeks, 
followed by 900 mg for the fifth dose 1 week later, then 
900 mg every 2 weeks thereafter 

See regimen 

Ultomiris 
(ravulizumab-
cwvz) 

IV dosing: 
Day 1: Loading dose IV 
Day 15 and thereafter: Maintenance dose IV. If currently 
receiving SC Ultomiris, administer IV Ultomiris 
maintenance dose starting 1 week after last SC Ultomiris 
maintenance dose 

Body Weight 
Range (kg)

Loading 
Dose (mg)

Maintenance  
Dose (mg)

≥ 5 to < 10 600 300 every 4 weeks
≥ 10 to < 20 600 600 every 4 weeks
≥ 20 to < 30 900 2,100 every 8 weeks
≥ 30 to < 40 1,200 2,700 every 8 weeks
≥ 40 to < 60 2,400 3,000 every 8 weeks
≥ 60 to < 100 2,700 3,300 every 8 weeks

≥ 100 3,000 3,600 every 8 weeks

SC dosing (maintenance only for weight ≥ 40 kg): 490 mg 
SC per week, starting 2 weeks after IV Ultomiris loading 
dose or 8 weeks after last IV Ultomiris maintenance dose

IV: 3,600 
mg/8 weeks 

SC: 490 
mg/week 

Therapeutic alternatives are listed as Brand name® (generic) when the drug is available by brand name only 
and generic (Brand name®) when the drug is available by both brand and generic. 

Appendix C: Contraindications/Boxed Warnings 
 Contraindication(s): initiation in patients with unresolved serious infection caused by 

encapsulated bacteria 
 Boxed warning(s): serious infections caused by encapsulated bacteria 

V. Dosage and Administration  
Indication Dosing Regimen Maximum Dose 
PNH 150 mg PO TID  

Depending on clinical response, can increase to 200 mg 
PO TID

600 mg/day 

VI. Product Availability
Tablets: 50 mg, 100 mg 
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